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1-9247_24-01-02_TR2-RO1

advanced

Measurement diagrams

2.01 _a-mode 6Mbps ch100 _lying

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

EUT Setup:
Verdict:

EUT Information

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

a-mode | 6Mbps | ch100 | lying
Humidity: 50% rH; Temperature: 22.9 °C
lying

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
Full Spectrum
60T 23,542000 MHz
+= 20,151 dB UV m
404
i FCC15 209 Magnetic Figld
E ot 17,400 kHz v
= -22.068 dBuvm
o 7 34,920 kHz
c 0Ot 32044 dB v m
T T 52,520 kHz
3 opt v -35,564 dBUV/m
4 v &
_40__
9k 20 30 &0 100k 200 300 500 14 2h 3M BM 100 20 30m

1-9247_24-01-02_TR2-A201-R01

Frequency in Hz
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1-9247_24-01-02_TR2-RO1

2.02_a-mode 6Mbps ch100_standing

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

a-mode | 6Mbps | ch100 | standing
Humidity: 50% rH; Temperature: 22.9 °C
standing

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
Full Spectrum
BOT 24.922000 MHz
T 20551 dBY m
404
i FCC15 209 Magnetic Figld
E opd 17,400 kHz v
= 22,022 dBuv/m
o T 35,240 kHz
c 0t 30,500 dB v/ m
?>) T 52,600 kHz
3 20t v -36,438 dBUV/m
1 v
v
_4D__
9k 20 30 &0 100k 200 300 500 1k 2k 3 Bk 108 20 30M

1-9247_24-01-02_TR2-A201-R01

Freauency in Hz
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1-9247_24-01-02_TR2-RO1

2.03_a-mode_6Mbps _ch116

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement

distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

a-mode | 6Mbps| ch116

Humidity: 50% rH; Temperature: 22.9 °C
lying

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
Full Spectrum
BOT 23.518000 MHz
T 200833 dB v m
404
| 17-400 kHz FCC1E6 209 Magnetic Field
E ppl -21.921 dBuv/m v
>
a T 35,320 kHz
Z 4+ -29,292 dBuvim
?; T 52,600 kHz
3 20t v 35,718 dBUM/m
1 \4
v
_4D__
9k 20 30 &0 100k 200 300 500 1k 2k 3 Bk 108 20 30M

1-9247_24-01-02_TR2-A201-R01

Freauency in Hz
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advanced

2.04 _n40-mode_MCSO ch102

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance

Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

Version of Testsoftware: EMC32 V10.60.20

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5

Operator: TFra

Operating Mode: n-mode | HT40 | MCSO | ch102

Environmental Conditions: Humidity: 50% rH; Temperature: 22.9 °C

EUT Setup: lying

Verdict: Passed

EUT Information
PMT number: 24-1-00398S02_C01
Power: 28V DC

Full Spectrum

80T 28.238000 MHz
+ 20,388 dBLV/m
404
i FCC15 209 Magnetic Figld
c 17.320 kHz -
S 207 21,916 dBuV/m
=
a 7 35,320 kHz
c 0t 30:267 dBUVYm
s 7 52.600 kHz
= =207 Y 235,462 dBUVIm
1 v
v
_40__
Ak 20 30 B0 100k 200300 500 1M 2 3M BM 10M 20 30M

Freauency in Hz

1-9247_24-01-02_TR2-A201-R01 5/55
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2.05 n40-mode_MCSO ch110

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

EUT Setup:
Verdict:

EUT Information
PMT number:
Power:

Magnetic Field Strength Measurement related to 30/300 m distance

1-9247_24-01-02_TR2-RO1

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement

distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

n-mode | HT40 | MCSO | ch110
Humidity: 50% rH; Temperature: 22.9 °C
lying

Passed

24-1-00398502_C01
28V DC

Full Spectrum

258.410000 MHz
20.928 dBpvim

40- ™ E 2N 49 R L |-
i 17-320 kHz FCC15 209 Magnetic Figld
E opd 22113 dBuvim v
=1
2 T 35,320 kHz
c 0t 30,041 dBpv/m
o T 52,500 kHz
S 20+ v -35,290- dBUM m
T v
_4 D__
Ak 20 30 50 100k 200300 500 1M 2M 3M BM 10M 20 30M

1-9247_24-01-02_TR2-A201-R01

Freauency in Hz

6/55
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advanced

2.06_n20-MIMO_MCSS8_ch100

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance

Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

Version of Testsoftware: EMC32 V10.60.20

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5

Operator: TFra

Operating Mode: n-MIMO | HT20 | MCS8 | ch100

Environmental Conditions: Humidity: 50% rH; Temperature: 22.9 °C

EUT Setup: lying

Verdict: Passed

EUT Information
PMT number: 24-1-00398S02_C01
Power: 28V DC

Full Spectrum

60T 22022000 MHz
+ 20,532 dBuv/m
40
| 17.400 kHz FCC16. 209 Magnetic Figld
£ ol 22581 dBuV/m Y
> 35,240 kHz
a T “30,466 dBUV/
= 7 52,520 kHz
2 36,102 dBuv/m
3 20t v
1 Av4
v
_4 D--
9k °0 30 50 100k 200300 500 1M 2M 3M EM  10M 20 30M

Freauency in Hz

1-9247_24-01-02_TR2-A201-R01 7/55
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2.07_n20-MIMO_MCS8 ch116

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance

Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

Version of Testsoftware: EMC32 V10.60.20

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5

Operator: TFra

Operating Mode: n-MIMO | HT20 | MCS8 | ch116

Environmental Conditions: Humidity: 50% rH; Temperature: 22.9 °C

EUT Setup: lying

Verdict: Passed

EUT Information
PMT number: 24-1-00398S02_C01
Power: 28V DC

Full Spectrum

BT 26,874000 MHz
T 20,482 dBpv/m
40+
1 17-400 kHz FCC15. 209 Magnetic Field
E 5pl 22085 dBuv/m \I\l v
>
z 1 35,320 kHz
° -30.187 dBpv/m
e 07
?>) + h2.600 kHz
@ ool v 35,379 dBUV/m
1 v
v
_4D__
9k el 30 &0 100k 200 300 500 1M 2k 3M BM 10M 20 30M

Freauency in Hz

1-9247_24-01-02_TR2-A201-R01 8/55
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advanced

2.08_ac40-MIMO_MCS8 ch102

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance

Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

Version of Testsoftware: EMC32 V10.60.20

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5

Operator: TFra

Operating Mode: ac-MIMO | VHT40 | MCS8 | ch102

Environmental Conditions: Humidity: 50% rH; Temperature: 22.9 °C

EUT Setup: lying

Verdict: Passed

EUT Information
PMT number: 24-1-00398S02_C01
Power: 28V DC

Full Spectrum

BT 25 306000 MHz
T 19,872 dBUV/m
404
+ 17:320 kHz FCC15 209 Magnetic Figld
£ ool 21708 dBUv/m -h.““h‘h‘Jh“h‘““‘“‘-J v
>
a T 35,320 kHz
° ot 30,930 dBLV/m
@ 1 52,600 kHz
3 ool v 35,249 dBLV/m
1 v
v
_40_.
5k 200 30 B0 100k 200300 500 IM 2M 3M BM 10M 20 30M

Freauency in Hz

1-9247_24-01-02_TR2-A201-R01 9/55
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1-9247_24-01-02_TR2-RO1

2.09 ac40-MIMO_MCS8 ch110

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

ac-MIMO | VHT40 | MCS8 | ch110
Humidity: 50% rH; Temperature: 22.9 °C
lying

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
Full Spectrum
60T 24070000 MHz
E 20,281 dBus S m
a0+
1 17.320 kHz FCC15. 209 Magnetic Field
c 21,776 dBUV/m v
3 201
& T 35,320 kHz
S o4 -30,018 dBuV/m
?g T 52,600 kHz
3 20t v 35,867 dBUM/m
1 v
v
_4D__
9k 20 30 &0 100k 200 300 500 1k 2k 3 Bk 108 20 30M

1-9247_24-01-02_TR2-A201-R01

Freauency in Hz

10/ 55
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1-9247_24-01-02_TR2-RO1

3.01_a-mode 6Mbps chl1l00 lying

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions:
Operator Name:

EUT:

Operating Mode:

Power supply:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C
PShin

1

a-mode_6Mbps_ch100_lying

28V DC

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
G0
1 ECC15.204
B0t
= T J
= 40 |
3 *
s 7T ‘
© 30+
>
3 1 4
0T
10 t t —t—+ t } } } } —rt |
30m R0 B0 80 100k 200 300 400 OO 00 1G
Freauency in Hz
Remark: Emission at 934 MHz is an external interference not related to results.
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuVv/m) | (dBuv/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
71.126000 27.27 40.00 12.73 120.000 105.0 | V 137.0 6.3 0.0
319.370000 33.75 46.00 12.25 120.000 1140 | H 220.0 15.7 0.0
1-9247_24-01-02_TR2-A201-R01 11/55
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1-9247_24-01-02_TR2-RO1

3.02_a-mode 6Mbps ch100_standing

Common Information
Test Description:

Test Site:
Test Standard:

Antenna polarisation:

Environmental Conditions:

Operator Name:

EUT:
Operating Mod
Power supply:
Verdict:

e:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C

PShin
1

a-mode_6Mbps_ch100_standing

28V DC
Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
G0
1 FCC15.208
B0t
= T J
2 40 ;J *
e ('t $ i
2 30+
[}
— =+
0T
10 t t —t—+ t t } } } —t |
30m R0 B0 80 100k 200 300 400 OO 00 1G
Freauency in Hz
Remark: Emission at 934 MHz is an external interference not related to results.
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuVv/m) | (dBuv/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
75.846000 32.18 40.00 7.82 120.000 169.0 | V 11.0 6.5 0.0
171.970000 32.23 43.50 11.27 120.000 182.0 | H 222.0 10.2 0.0
408.662000 35.30 46.00 10.70 120.000 100.0 | H 346.0 19.2 0.0

1-9247_24-01-02_TR2-A201-R01

12/ 55
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1-9247_24-01-02_TR2-RO1

3.03_a-mode 6Mbps _chl16

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Environmental Conditions:
Operator Name:

EUT:

Operating Mode:

Power supply:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C
PShin

1

a-mode_6Mbps_ch116

28V DC

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
G0
1 ECC15.204
50T
= T J
2 A
240 * %
© =+
£ L X 2
Q 30+ ‘
[}
— =+
0T
10 t t —t—+ t } } } } —t—t |
30m R0 B0 80 100k 200 300 400 OO 00 1G
Freauency in Hz
Remark: Emission at 934 MHz is an external interference not related to results.
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuVv/m) | (dBuv/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
74.550000 32.95 40.00 7.05 120.000 152.0 | V 268.0 6.4 0.0
77.450000 31.52 40.00 8.48 120.000 129.0 | V 131.0 6.6 0.0
805.142000 33.35 46.00 12.65 120.000 126.0 | V 356.0 25.6 0.0
898.310000 32.92 46.00 13.08 120.000 147.0 | H 171.0 27.2 0.0
1-9247_24-01-02_TR2-A201-R01 13/55
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Test Site:
Test Standard:

1-9247_24-01-02_TR2-RO1

3.04 _n40-mode_MCSO ch102

Common Information
Test Description:

Antenna polarisation:

Environmental Conditions:

Operator Name:

EUT:
Operating Mod
Power supply:
Verdict:

e:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C

PShin
1

n40-mode_MCS0_ch102

28V DC
Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
G0
1 ECC15.204
B0t
= T J
S * | o
2 40
Q >
s 7T
Q 30+
[}
— =+
0T
10 t t —t—+ t } } } } —t |
30m R0 B0 80 100k 200 300 400 OO 00 1G
Freauency in Hz
Remark: Emission at 934 MHz is an external interference not related to results.
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuVv/m) | (dBuv/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
74.178000 33.84 40.00 6.16 120.000 128.0 | V 244.0 6.4 0.0
76.102000 33.64 40.00 6.36 120.000 186.0 | V 160.0 6.5 0.0
409.298000 37.65 46.00 8.35 120.000 1440 | V 152.0 19.2 0.0
1-9247_24-01-02_TR2-A201-R01 14 /55
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Test Site:
Test Standard:

1-9247_24-01-02_TR2-RO1

3.05 n40-mode_MCSO ch110

Common Information
Test Description:

Antenna polarisation:

Environmental Conditions:

Operator Name:

EUT:

Operating Mode:

Power supply:
Verdict:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C
PShin

1

n40-mode_MCSO0_ch110

28V DC

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
G0
1 ECC15.204
B0t
= T J
= 40 &
m
© =+
£
2 30+ o 3
[}
— =+
0T
10 t t —t—+ t t } } } —t—t |
30m R0 B0 80 100k 200 300 400 OO 00 1G
Freauency in Hz
Remark: Emission at 934 MHz is an external interference not related to results.
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuVv/m) | (dBuv/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
73.694000 32.17 40.00 7.83 120.000 162.0 | V 309.0 6.3 0.0
75.994000 33.14 40.00 6.86 120.000 192.0 | V 250.0 6.5 0.0
319.370000 31.52 46.00 14.48 120.000 103.0 | H 71.0 15.7 0.0
1-9247_24-01-02_TR2-A201-R01 15/55
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1-9247_24-01-02_TR2-RO1

3.06_n20-MIMO_MCS8_ch100

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Environmental Conditions:
Operator Name:

EUT:

Operating Mode:

Power supply:

Verdict:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C
PShin

1

n20-MIMO_MCS8_ch100

28V DC

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
G0
1 ECC15.204
BOT 934800000 M);l;
AE BEE dBLN.
E 7 I i
= 40 |
3
£ T L 4
2 30+
3
0T
10 t t —t—+ t t } } } —t—t |
30m R0 B0 80 100k 200 300 400 OO 00 1G
Freauency in Hz
Remark: Emission at 934 MHz is an external interference not related to results.
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuVv/m) | (dBuv/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
75.298000 34.57 40.00 5.43 120.000 1470 | V 258.0 6.4 0.0
76.234000 34.56 40.00 5.44 120.000 1170 | V 240.0 6.5 0.0
1-9247_24-01-02_TR2-A201-R01 16 /55
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Test Site:
Test Standard:

1-9247_24-01-02_TR2-RO1

3.07_n20-MIMO_MCS8_ch116

Common Information
Test Description:

Antenna polarisation:

Environmental Conditions:

Operator Name:

EUT:

Operating Mode:

Power supply:
Verdict:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C
SOz

1

n-MIMO | HT20 | MCS8 | ch116

28V DC

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
G0
1 850720000 MHz M3@) 880000 MHz
42,663 dBUV/m 45,35%J33UV£W
B0t
E T J v
= 40 + *
m
© =+
£ | 4 2
¢ 30+
3
20T
10 t t —t—+ t } } } } —t !
30M 50 B0 g0 100mM 200 300 400 500 ao00 1G
Freauency in Hz
Remark: Emission at 850 MHz and 934 MHz are external interferences not related to results.
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuv/im) | (dBpV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
74.474000 33.36 40.00 6.64 120.000 170.0 | V 297.0 6.4 0.0
886.794000 32.66 46.00 13.34 120.000 243.0 | V 253.0 27.0 0.0

1-9247_24-01-02_TR2-A201-R01

17 /55



cetecom 1-9247_24-01-02_TR2-RO1

advanced

3.08_ac40-MIMO_MCS8 _ch102

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Environmental Conditions: Humidity: 52% rH; Temperature: 22.8 °C
Operator Name: SOz

EUT: 1

Operating Mode: ac-MIMO | VHT40 | MCS8 | ch102
Power supply: 28V DC

Verdict: Passed

EUT Information

PMT number: 24-1-00398S02_C01
Power: 28V DC
G0
1 ECC15.204
334,80000MM200 0070 WH:
504 46.508 dBLYY as dBuv/ g
= T J
=T '!e_l
m
©
s 7T »
¢ 30+
3
20T
10 t t —t—+ t } } } } —t—t !
30M 50 B0 g0 100mM 200 300 400 500 ao00 1G
Freauency in Hz
Remark: Emission at 884 MHz and 934 MHz are external interferences not related to results.
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuv/im) | (dBpV/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
75.746000 33.02 40.00 6.98 120.000 179.0 | V 73.0 6.4 0.0
77.278000 32.62 40.00 7.38 120.000 116.0 | V 6.0 6.6 0.0

1-9247_24-01-02_TR2-A201-R01
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cetecom

advanced

1-9247_24-01-02_TR2-RO1

3.09_ac40-MIMO_MCS8 ch110

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Environmental Conditions:

Operator Name:
EUT:

Operating Mode:
Power supply:
Verdict:

EUT Information

Radiated field strength emission in 3m distance
cetecom advanced GmbH (Essen)

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity: 52% rH; Temperature: 22.8 °C
SOz

1

ac-MIMO | VHT40 | MCS8 | ch110

28V DC

Passed

PMT number: 24-1-00398S02_C01
Power: 28V DC
G0
1 FCC15.204
934,800000 MHz
BOT 47,256 dBUV m
= T J
> 0 % |
m
©
s 7T ¢
Q 30+
3
0T
10 } —t—+ t t } } } —t—t |
30m R0 B0 80 100k 200 300 400 OO 00 1G
Freauency in Hz
Remark: Emission at 934 MHz is an external interference not related to results.
Final Result
Frequency QuasiPeak Limit Margin Bandwidth Height Pol Azimuth Corr. Sig Path
(MHz) (dBuVv/m) | (dBuv/m) (dB) (kHz) (cm) (deg) (dB/m) (dB)
74.522000 33.16 40.00 6.84 120.000 159.0 | V 274.0 6.4 0.0

1-9247_24-01-02_TR2-A201-R01
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cetecom

advanced

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

Mo

1001

a0t

g0

0T

Levelin dBpV/m

B0

1-9247_24-01-02_TR2-RO1

4.01_a-mode_6Mbps_ch100

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

a-mode | 6 Mbps | ch100

SOz

1

Humidity: 50% rH; Temperature: 20 °C
Passed

24-1-00398502_C01
28VDC

Full Spectrum

5, 496800000 Gt
105, 367 dBpvY

5502000000 G
97,587 dBpvin

LIS P

50T

FOET 6407

FOET S 200 A%

30
1G

1-9247_24-01-02_TR2-A201-R01

2G 3G 4G BG
Freauency in Hz
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cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.02_a-mode_6Mbps_ch116

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

Mo

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

a-mode | 6Mbps| ch116

SOz

1

Humidity: 50% rH; Temperature: 20 °C
Passed

24-1-00398502_C01
28VDC

Full Spectrum

B4
1 \%
1007 5,578800000 GHY
1 106,026 dBUY/n
an+
1 5578000000 GHE
98,052 dBLY
g BD“
2 1 S :
a
c 0T ] i U ECCT 5 407
Tz |
g
B0+
1 i L BEET 200 A
50+
a0+
30 t + + I I |
1G 2G G 4G 5G B 7G

1-9247_24-01-02_TR2-A201-R01

Freauency in Hz
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cetecom 1-9247_24-01-02_TR2-RO1

advanced

4.03 n40-mode MCSO ch102

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: n-mode | HT40 | MCSO | ch102

Operator: S0z

Comment:

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

Mo

B4
5525200000 GHe
1007 95.813 BV mY
an+ 7
5.494500000! GHz
+ 90,969 dBLY/rh
g BD“
2 1 S :
a
c 0T ] i T ECCT 5 407
Tz |
g
B0+
1 " i L BORTE 200 A
50+
a0+
30 t + + I I |
1G 2G G 4G 5G B 7G

Freauency in Hz

1-9247_24-01-02_TR2-A201-R01 22/55



cetecom

1-9247_24-01-02_TR2-RO1

advanced

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

4.04 n40-mode MCSO0 ch110

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

n-mode | HT40 | MCSO | ch110

ASa

1

Humidity: 50% rH; Temperature: 20 °C
Passed

24-1-00398502_C01
28VDC

Full Spectrum

10T it
1 5 47 GHe
5.535200000 GHz
1007 102,437 dBUWn
1 \ 4
a0 4
5.544000000 GHz
T 94.328 dBLV/m
g BD“
z 4 2. — 2
a
c 0T ] i CUECCT 5 407
T 1
g
B0+
1 f o) L FEOIT 205L Ad
50+
a0+
30 t + I I I |
1G 2G G 4G 5G E7G

1-9247_24-01-02_TR2-A201-R01

Freauency in Hz
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cetecom 1-9247_24-01-02_TR2-RO1

advanced

4.05_n20-MIMO_MCS8_ch100

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: n-MIMO | HT20 | MCS8 | ch100

Operator: ASa

Comment:

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

noy b 4
T 5507600000 GHz
1004 108,039 dBuY/rg,
1 5.502400000. GHz
90 + 99205 dBuvim
g BD“
z 4 2. — 2
a
c 0T ] i U ECCT 5 407
T 1
g
B0+
1+ ol 3 -f FCELL. 20H: Ay
50+
a0+
30 t + + I I |
1G 2G G 4G 5G E7G

Freauency in Hz
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cetecom

advanced

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
Comment:
EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

Mo

1001

a0t

g0

0T

Levelin dBpV/m

B0

1-9247_24-01-02_TR2-RO1

4.06_n20-MIMO_MCS8_ch116

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

n-MIMO | HT20 | MCS8 | ch116

ASa

1
Humidity: 50% rH; Temperature: 20 °C
Passed

24-1-00398502_C01
28VDC

Full Spectrum

ho4?

b, 578000000 GH
109,163 dBp'v/

5672400000 Gh
100,447 dBpvY

it

]

™

50T

30

PO 5. 205 A%

FOCT 6407

1G

1-9247_24-01-02_TR2-A201-R01

2G 3G 4G BG
Freauency in Hz
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cetecom 1-9247_24-01-02_TR2-RO1

advanced

4.07_ac40-MIMO_MCS8_ch102

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: ac-MIMO | VHT40 | MCS8 | ch102

Operator: ASa

Comment:

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

noy B4 7
T - v
5.51440000Q GHz
100+ 103,876 :IESELWm
1 v
a0 5. B15200008 GHz
1 93,683 dBUVIm
g BD“
3+ B s %
3
c 07 ] i T ECCT 5 407
T |
g
60+
1 ¥ L - FCEL L. 208 A
B0+
a0+
30 } t t t t |
1G 2G 3G 40 5 G h G

Freauency in Hz
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cetecom 1-9247_24-01-02_TR2-RO1

advanced

4.08_ac40-MIMO_MCS8_ch110

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: ac-MIMO | VHT40 | MCS8 | ch110

Operator: ASa

Comment:

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

Moy -

157
| 5,53440 0000 51
107,678 dBuSAm
100+ v
an4 5.544000000 GHz
57.851 dBuvYm
g BD“
z 4 B s %
3
c 07 ] i CIUECCT 5 407
° 1
]
GO
1 i L - FOET . 2085 Ay
RO+
40+
30 } } t t t |
1G 2G 3G 4G BG G G

Freauency in Hz
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cetecom 1-9247_24-01-02_TR2-RO1

advanced

4.09_a-mode_6Mbps_ch100

Common Information

Test Description: Radiated field strength emission in 1m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: n-mode | HT40 | MCSO0 | ch110

Operator: ASa

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00647S02_C01
Power Supply : 230 VAC

Full Spectrum

FCC15 247 407 1MHz Pk

741 mim

0T

b5 T

B0

5G4+ e i FOCHE- 209y

50

Levelin dBpV/m

451

40 $

b

0Tt

G G 10G 18G
Freauencv in Hz

Final_Result

Frequency MaxPeak RMS Limit Margin | Meas. Time | Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuVim) | (dBpVim) | (dBuV/m) (dB) (ms) (kHz) (cm) (deg) (deg)

7964.530000 40.75 68.00 27.25 100.0 1000.000 | 154.0 | V 20.0 90.0

8034.870000 30.15 54.00 23.85 100.0 1000.000 | 154.0 | V 159.0 0.0

1-9247_24-01-02_TR2-A201-R01 28/55



cetecom

advanced

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

1-9247_24-01-02_TR2-RO1

4.10_a-mode_6Mbps_ch116

T

0T

b5 T

B0

Bh T

Radiated field strength emission
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20
a-mode | 6Mbps | ch116

S0z
1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_C01

28VDC

Full Spectrum

50

Levelin dBpV/m

451

40+

b

0T

FCC15 247 407 1MHz Pk

CErE-2 0

.

i

G

Final_Result

Freauencv in Hz

Frequency MaxPeak

RMS
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Height
(cm)

Pol

Azimuth
(deg)

Elevation
(deg)

(MHz) (dBuV/m)
8037.290000 -

30.19

54.00

23.81

100.0

1000.000

154.0

180.0

0.0

68.00

1440

100.0

1000.000

154.0

T

273.0

90.0

16738.330000 53.60

16738.740000

42.67

150.00

107.33

100.0

1000.000

154.0

272.0

90.0

1-9247_24-01-02_TR2-A201-R01
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cetecom

advanced

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:

EUT Setup:

Environmental Conditions:

Verdict:

EUT Information
Sample:
Power Supply :

1-9247_24-01-02_TR2-RO1

4.12 n40-mode MCSO0 ch110

Level in dBpVvim
&
}

Radiated field strength emission in 1m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

n-mode | HT40 | MCSO0 | ch110

ASa

1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spactrum

_FOC15 247 407 1MHz FE

H b bpoeis: 200 - Ay

Frequency in Hz

Frequency
(MHz)

MaxPeak
(dBuV/m)

RMS
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Height
(cm)

Azimuth
(deg)

Elevation
(deg)

7992.870000

42.61

68.00

25.39

100.0

1000.000

154.0

299.0

90.0

8043.930000

30.07

54.00

23.93

100.0

1000.000

154.0

176.0

0.0

1-9247_24-01-02_TR2-A201-R01
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cetecom 1-9247_24-01-02_TR2-RO1

advanced

4.12 n40-mode MCSO0 ch110

Common Information

Test Description: Radiated field strength emission in 1m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: n-mode | HT40 | MCSO0 | ch110

Operator: ASa

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15 247 407 1MHz Pk

741 mim

0T

b5 T

B0

5G4+ e i FOCHE- 209y

50

Levelin dBpV/m

451

40+

b

0T

G G 10G 18G
Freauencv in Hz

Final_Result
Frequency MaxPeak RMS Limit Margin | Meas. Time | Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuVim) | (dBpVim) | (dBuV/m) (dB) (ms) (kHz) (cm) (deg) (deg)
7999.590000 41.70 68.00 26.30 100.0 1000.000 | 154.0 | H 350.0 90.0
8038.620000 30.10 54.00 23.90 100.0 1000.000 | 154.0 | V 240.0 0.0

1-9247_24-01-02_TR2-A201-R01 31/55



cetecom

advanced

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:

Operator:
EUT Setup:

Environmental Conditions:

Verdict:

EUT Information

1-9247_24-01-02_TR2-RO1

4.13_n20-MIMO_MCS8_ch100

Radiated field strength emission in 1m distance
Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator

horizontal/vertical
EMC32 V10.60.20
n-MIMO | HT20 | MCS8 | ¢h100

ASa
1

Humidity: 50% rH; Temperature: 20 °C

Passed

Sample: 24-1-00398S02_CO01
Power Supply : 28V DC
Full Spectrum
24+ - FCC15_247 407 1MHz_PK
0T
65T
B0
E 557 T s —— S e B CChye20a-@y
z 1
s}
2 b0+ *
B 1
o 45 *
40+
T
0T
25 } } } |
G 9 10G 18G
Freauency in Hz
Final_Result
Frequency MaxPeak RMS Limit Margin Meas. Time | Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuVim) | (dBpVim) | (dBuV/m) (dB) (ms) (kHz) (cm) (deg) (deg)
7999.510000 4291 68.00 25.09 100.0 1000.000 | 1540 | V 186.0 0.0
8034.320000 30.16 54.00 23.84 100.0 1000.000 | 1540 | V 214.0 0.0
14470.250000 35.86 54.00 18.14 100.0 1000.000 | 1540 | V 65.0 0.0
14528.630000 47.59 68.00 20.41 100.0 1000.000 | 154.0 | V 157.0 90.0
16493.020000 5417 68.00 13.83 100.0 1000.000 | 154.0 | H 2720 90.0
16502.050000 41.65 150.00 | 108.35 100.0 1000.000 | 154.0 | H 273.0 90.0

1-9247_24-01-02_TR2-A201-R01
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cetecom

advanced

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:
EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

1-9247_24-01-02_TR2-RO1

4.14_n20-MIMO_MCS8_ch116

T

0T

b5 T

B0

Bh T

Radiated field strength emission in 1m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

n-MIMO | HT20 | MCS8 | ch116

ASa

1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_C01
28VDC

Full Spectrum

FCC15 247 407 1MHz Pk

50

Levelin dBpV/m

451

40+

b

0T

G

Final_Result

Freauencv in Hz

Frequency MaxPeak
(MHz) (dBuV/m)

RMS
(dBuV/m)

Limit Margin Meas. Time | Bandwidth | Height | Pol | Azimuth
(dBuV/m) (dB) (ms) (kHz) (cm) (deg)

Elevation
(deg)

8001.940000 41.39

68.00 26.61 100.0 1000.000 | 154.0 282.0

0.0

8045.050000

30.16

54.00 23.84 100.0 1000.000 | 154.0 225.0

0.0

68.00 10.70 100.0 1000.000 | 154.0 274.0

90.0

16737.510000 57.30

16742.800000

45.81

I T <|T

150.00 | 104.19 100.0 1000.000 | 154.0 274.0

90.0

1-9247_24-01-02_TR2-A201-R01
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cetecom 1-9247_24-01-02_TR2-RO1

advanced

4.15_ac40-MIMO_MCS8_ch102

Common Information

Test Description: Radiated field strength emission in 1m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: ac-MIMO | VHT40 | MCS8 | ch102

Operator: ASa

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15 247 407 1MHz Pk

741 mim

0T

b5 T

B0

5G4+ e . FOCHE- 209y

50

Levelin dBpV/m

451
40-- *
b

0T

G G 10G 18G
Freauencv in Hz

Final_Result

Frequency MaxPeak RMS Limit Margin Meas. Time | Bandwidth | Height | Pol | Azimuth | Elevation
(MHz) (dBuV/im) | (dBuVim) | (dBuV/m) (dB) (ms) (kHz) (cm) (deg) (deg)

7965.270000 40.28 68.00 27.72 100.0 1000.000 | 154.0 | V 220.0 0.0

8041.770000 30.10 54.00 23.90 100.0 1000.000 | 154.0 | V 197.0 0.0

1-9247_24-01-02_TR2-A201-R01 34 /55



cetecom

advanced

4.16_ac40-MIMO_MCS8_ch110

Common Information

Test Description: Radiated field strength emission in 1m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarisation: horizontal/vertical

Software Version: EMC32 V10.60.20

Operating Mode: ac-MIMO | VHT40 | MCS8 | ch110

Operator: ASa

EUT Setup: 1

Environmental Conditions: Humidity: 50% rH; Temperature: 20 °C

Verdict: Passed

EUT Information
Sample: 24-1-00398S02_C01
Power Supply : 28V DC

Full Spectrum

FCC15 247 407 1MHz Pk

741 mim

0T

b5 T

B0

55 4 kb . Fochs*ena- gy

50

Levelin dBpV/m

451

40+

b

0Tt

G G 10G 18G
Freauencv in Hz

Final_Result

1-9247_24-01-02_TR2-RO1

Frequency MaxPeak RMS Limit Margin Meas. Time | Bandwidth | Height | Pol | Azimuth

Elevation
(deg)

(MHz) (dBuVim) | (dBpVim) | (dBuV/m) (dB) (ms) (kHz) (cm) (deg)
8013.490000 41.23 - 68.00 26.77 100.0 1000.000 | 154.0 177.0

0.0

8037.610000 30.11 54.00 23.89 100.0 1000.000 | 154.0 210.0

0.0

0.0

<<

16642.870000 53.34 68.00 14.66 100.0 1000.000 | 154.0 210.0
16642.930000 43.23 150.00 | 106.77 100.0 1000.000 | 154.0 272.0

90.0

1-9247_24-01-02_TR2-A201-R01
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cetecom 1-9247_24-01-02_TR2-RO1

advanced

4.17 _a-mode _6Mbps _ch100 Lying

Common Information

Test Description: Radiated field strength emission accord. §15.247/15.407 in 3m
distance

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 15.247 / 15.407

Section -

Operating Mode: a-mode | 6Mbps | ch100

Environmental Conditions: Humidity: 41% rH; Temperature: 22.8 °C

Operator: SOz

EUT Setup: 1

Verdict: Passed

EUT Information
PMT Sample Nr. 24-1-00398S02_C01
power: 28V DC

Full Spectrurm

[ | S L1 FCCRI5:20p Pt
704
B5+
31277000000 GHz
T 22 603866667 GHz
58536 dBLY/ m 58.295 dBuv/ m
E 50T \V4 A4
> 1
[20)
C 55+
T -
]
50t 22 98000000 GH2 31362800000 GHz
L 45 629 dBLV/ m 46.019 dBYYY m
\Y v
454
404
35 : : |
168G 30G 406G

Frequency in Hz

1-9247_24-01-02_TR2-A201-R01 36/55



cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.18 a-mode 6Mbps _chl1l00 Standing

Common Information

Test Description:

Test Site Location:
Test Site:

Test Standard:
Section

Operating Mode:

Environmental Conditions:

Operator:
EUT Setup:
Verdict:

EUT Information

PMT Sample Nr.
power:

b

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

a-mode | 6Mbps | ch100

Humidity: 41% rH; Temperature: 22.8 °C
TFra

1

Passed

24-1-00398S02_C01
28V DC

Full Spectrurm

1L L] FCCYT5 200 Pt

707

65 1

60

1 o

Level in dBuV/m

B0

451

40+

35

20.858533333 GHz
57690 dBPVim

\Y%

20.938466667 GHz
43.839 dBpvY m

39.150066667 GHz
31272600000 GHz 62 547 dBpv m

58.067 dBPVY m
v

39.065733333.GHz

31488933333 GHz 50.499 BV m

45748 dBUV m

18G

1-9247_24-01-02_TR2-A201-R01

30G 400G
Frequency in Hz
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cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.19 a-mode 6Mbps _ch116 Lying

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.
power:

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

a-mode | 6Mbps | ch116

Humidity: 41% rH; Temperature: 22.8 °C
SOz

1

Passed

24-1-00398S02_C01
28V DC

Full Spectrurm

75+ 11 L] L] FCCy520p_Fl
0T
651
38.985066B67 GHz
+ 19196066667 GHz 62,408 dBuv/ miV
56.612 dBpvY m
c 60
Z 1V
c 85T
T -
Q 39.025400000 Gsz
g0t 19176266667 GHz 50311 dBpvim
43.800 dBpVY m
45+ \V4
40+
35 t t {
18G 30G 40G

1-9247_24-01-02_TR2-A201-R01

Frequency in Hz
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cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.20 a-mode 6Mbps _chl16 Standing

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

a-mode | 6Mbps| ch116

Humidity: 41% rH; Temperature: 22.8 °C
TFra

1

Passed

24-1-00398S02_C01

power: 28 V DC
Full Spectrum
[ J I '4 L FCCYT5:20p P}
1 39.095800000 GHz
704 B2 670 dBuvm
B5 4
1 \Y4
99 515866667 GHz 31.378939333 GH:z
g B0 57.47 7 dBUWY m 57.841 dBUV/ m
s | v v
[20)
c 55T
T -
4 50 31.429533333 GH ¥,
T 22 532000000 GH : z
1 45178 dByVIm 45.900 dBuv/m
45+ Y X,
o1 39.076733333 GHz
1 50.543 dBuv/ m
35 : : |
18G 306G 406G

1-9247_24-01-02_TR2-A201-R01

Frequency in Hz
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cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.21 n40-mode_MCSO _ch102 Lying

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

n-mode | HT40 | MCSO | ch102
Humidity: 41% rH; Temperature: 22.8 °C
SOz

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
5T | 1L L] FCCYTE:20) P
701
T 39.027600000 GHz
55+ B2 47 3 HB Y m
1 \V4
20.813066667 GHz
e BT 57.031 dBJV/m
Z T AV
m
c 85
% 1 39.052533333 GH
3l 50,609 dBUYY m
1 20.821133333 GHz
5 43.736 dBUVY m
v
a0+
35 : : |
18G 30G 0G

1-9247_24-01-02_TR2-A201-R01

Frequency in Hz
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cetecom

1-9247_24-01-02_TR2-RO1

advanced

4.22 n40-mode_MCSO_ch102_Standing

Common Information

Test Description: Radiated field strength emission accord. §15.247/15.407 in 3m
distance
Test Site Location: cetecom advanced GmbH Essen
Test Site: Fully Anechoic Room (FAR2)
Test Standard: FCC Part 15.247 / 15.407
Section -
Operating Mode: n-mode | HT40 | MCSO | ch102
Environmental Conditions: Humidity: 41% rH; Temperature: 22.8 °C
Operator: TFra
EUT Setup: 1
Verdict: Passed
EUT Information
PMT Sample Nr. 24-1-00398S02_C01
power: 28V DC
Full Spectrum
75T 171 1L L] FCCRTe 20g Pt
0T 39.160333333 GH:z
T 21.330066667 GHz 31 .41 266RERT GHz 62.110.481V/
5L 57.305 dBuvY m 55.562 dBUV/ m
+ A%
23.7588pREEY GHz
€ 60T 57455 dBpvim V%
Z 14 \V4 hV/
3
p= 55T
T -
g \V4
50T 23799339113 GH:
1 21.270555557@'}57? dBLLme
44 255 dBUV m v \V/
45+ v
a0+ 31.469133333 GHz 39.098000000 GHz
45.919 dBpvY m 50617 dBpvY m
35 } } |
18G NG 404G

Frequency in Hz

1-9247_24-01-02_TR2-A201-R01 41/55



cetecom

advanced

4.23 n40-mode_MCSO _ch110 Lying

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

n-mode | HT40 | MCSO | ch110
Humidity: 41% rH; Temperature: 22.8 °C
SOz

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
b 1 I L1 L] FCCyrs.20p P
70+
T 39100933333 GHz
54 £2.010 dBuv/ m
1 22 42 3466667 GHz Y]
g B0 57540 dBiVI m
> 1 \V4
[20)
C E5t
= 39.07%9993333'CGHz
T 50.634 dBpvim
w A 4
~ 504
22 620000000 GHz
+ 44-964 dBpv m
451 Vv
a0+
35 : : |
180G 306G 000G

1-9247_24-01-02_TR2-A201-R01

Frequency in Hz

1-9247_24-01-02_TR2-RO1

42 /55



cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.24 n40-mode_MCSO_ch110 Standing

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

n-mode | HT40 | MCSO | ch110
Humidity: 41% rH; Temperature: 22.8 °C
TFra

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
[k [ | FCOp1 5200 Pt
20853466667 GH:
204 57.094 dBUV/ m
1 39146400000 GHz
65T 62300 dBUVY m
T 27 192456667 GHz \%
B0+ 53005 dBuY/ m
S v
Z 4 \V/
[20)
o
c 957 FH0E5H00000 GHz
T 50539 dBpv/ m
[}
~ 504 Y
22 168066667 GHz
T 44824 dB VY m
45+ v \V4
| 20.931866667 GH:z
40 43.938 dBUM/ m
35 : : |
186G 30G 40G

1-9247_24-01-02_TR2-A201-R01

Frequency in Hz
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cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.25 n20-MIMO_MCS8_ch100 _Lying

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

n-MIMO | HT20 | MCS8 | ch100
Humidity: 41% rH; Temperature: 22.8 °C
SOz

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
b I 1L L] FCCYTE:20) P
70+
1 39.028333333 GHz
62.763 dBUV/ m
65+
1 \4
| 19.733600000 GHz
£ 0T se 857 dBuvV/ m
Z 1 \%
c 55T
g - 39.051800000 G
3 506520 dB v
IR
119.802533333 GHz
45l 43455 dBuv/m
AV
a0+
35 : : |
18G 30G 0G

1-9247_24-01-02_TR2-A201-R01

Frequency in Hz
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cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.26_n20-MIMO_MCS8 ch100_ Standing

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

n-MIMO | HT20 | MCS8 | ch100
Humidity: 41% rH; Temperature: 22.8 °C
TFra

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ I L] L] FOCTe-Z0g Pk
T 39172066667 GHz
7048.887333333 GHz B2.579.9B0Y/ m
| 56.528 dBuv/ m
b5 T
+ 2747466 BEE 7 GHz \V4
BB.677 dBUYY m
g 07 v
>
a TV
c 55T
% i
- B0t 27521600000 GHz Y
18.897600000 GHz 45 952 dBUNV m
T 43496 dBpvY m v
451+
\V/
a4 39.084066667 GHz
50.47 2 dBpvY m
35 } } |
18G NG 404G

1-9247_24-01-02_TR2-A201-R01

Frequency in Hz
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cetecom 1-9247_24-01-02_TR2-RO1

advanced

4.27 n20-MIMO_MCS8 chl116 Lying

Common Information

Test Description: Radiated field strength emission accord. §15.247/15.407 in 3m
distance

Test Site Location: cetecom advanced GmbH Essen

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 15.247 / 15.407

Section -

Operating Mode: n-MIMO | HT20 | MCS8 | ch116

Environmental Conditions: Humidity: 41% rH; Temperature: 22.8 °C

Operator: SOz

EUT Setup: 1

Verdict: Passed

EUT Information
PMT Sample Nr. 24-1-00398S02_C01
power: 28V DC

Full Spectrurm

75+ 11 L] L] FOCTe-Z0g Pk
704
1 39 090866667 GHz
B5 1 B2 275 dBV/ m
1 AV4

22545200000 GHz

g B0 19.928666667 Chz470 dBYW/ m

S 56.029 dBUV/ m

> | V4

@ \Y4

c 55T

g - 39.089933333 GHz
Q

S el 50.542 dBuv/ mV

22584066667 GHz
19.743000000 GHE.012 dBUv/ m
g5l 43.621 dBPVY m v

\Y

40+

35 } } |
18G 30G 400G
Frequency in Hz

1-9247_24-01-02_TR2-A201-R01 46 /55



cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.28 n20-MIMO_MCS8 chl16_ Standing

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

n-MIMO | HT20 | MCS8 | ch116
Humidity: 41% rH; Temperature: 22.8 °C
TFra

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
[k | I 1] L] FCCT5: 2 0] Pk
70+ 22.567933333 GHz 39.072333333 GHz
57.281 dBUVY mi 62.434 dBUV/ m
F5420.128133333 GHz
L 5BE8T dBum 31.436133333.GHz \V4
58.747 dBUv/ m
gam- v
>
27 V4
c 55T
z
3 v
50t 31:444933333 GHz
1 ..20.104666667 GHz 45 851 dBUv/ m
43.769 dBUV/ m v
45 1 v
39.054733333 GHz
0T 50542 dB v m
35 : : |
180G 306G 000G

1-9247_24-01-02_TR2-A201-R01

Frequency in Hz
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cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.29 ac40-MIMO_MCS8 ch102 Lying

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

ac-MIMO | VHT40 | MCS8 | ch102
Humidity: 41% rH; Temperature: 22.8 °C
SOz

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
75+ I L] L] FOCTe-Z0g Pk
701
39.042266667 GHz
T B2 B04 dBUV m
G5+
1 30.025933333 GHz v
22 188800000 GHz 59.448 dBuv/m
c Bhp 240066667 GHE7187 dBIIV/ tn %
S [55.548 dBuM/m
@ \V4
c 85T
% ]
=0l 30.025200000 GHz \Y
22 FE9AGRER7 GHz 46.750 dBUVY m
19.155000000 GHz 45.119 dByvim \V/
43.791 dBUWY m
454 v
0T 39.067933333 GHz
1 50.638 dBUVIm
35 : : |
18G 30G 0G

1-9247_24-01-02_TR2-A201-R01

Frequency in Hz
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Common Information
Test Description:

Test Site Location:
Test Site:
Test Standard:

cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.30 _ac40-MIMO_MCS8 ch102_Standing

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:
Verdict:

EUT Information
PMT Sample Nr.

power:

1-9247_24-01-02_TR2-A201-R01

Level in dBuV/m

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

ac-MIMO | VHT40 | MCS8 | ch102
Humidity: 41% rH; Temperature: 22.8 °C
SOz

1

Passed

24-1-00398S02_C01
28V DC

Full Spectrurm

[k L] L] FCCPTS: 20§ P
70+
39.07526 6667 GHz
1 22 441066667 GHz 52 164 dByv/m
56.943 dB VI m
B5+
T 31.37 7466667 GHz Y
B30T 7866667 GHz 57.689 dB Uy m
45.808 dBUV/ m v
55+
50 31466200000 GH g,
22.548133333 GHz : Z
19106600000 GHz - 45.104 dBpMv! m 45.694 dBUV/ m
: 3.671 dBuvi m v
40 39.075266667 GHz
50.549 dB v/ m
354 t |
18G 306G A0G

Frequency in Hz
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cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.31 _ac40-MIMO_MCS8 ch110 Lying

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

ac-MIMO | VHT40 | MCS8 | ch110
Humidity: 41% rH; Temperature: 22.8 °C
TFra

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
[k [ | FCOp1 5200 Pt
704+18.703266667 GHz 19-098133337 GH:z
56637 dBUV m 23.372800000 GHz
1 §7 /953 dBLV m 62.980 dBUV/ m
G5+
1 \Y4
gam-
= TV it
c 85T
R
35&- A
23.794066667 GH:
4 45.083 dBUVE m
454 v
\Y
39.090666667 GHz
0T 99149133333 GHz 50502 dB LY m
43.692 dBUVIm
35 : : |
18G 30G 0G

1-9247_24-01-02_TR2-A201-R01

Frequency in Hz
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cetecom

advanced

1-9247_24-01-02_TR2-RO1

4.32_ac40-MIMO_MCS8 ch110_Standing

Common Information
Test Description:

Test Site Location:

Test Site:

Test Standard:

Section

Operating Mode:
Environmental Conditions:
Operator:

EUT Setup:

Verdict:

EUT Information
PMT Sample Nr.

Radiated field strength emission accord. §15.247/15.407 in 3m
distance

cetecom advanced GmbH Essen

Fully Anechoic Room (FAR2)

FCC Part 15.247 / 15.407

ac-MIMO | VHT40 | MCS8 | ch110
Humidity: 41% rH; Temperature: 22.8 °C
TFra

1

Passed

24-1-00398S02_C01

power: 28V DC
Full Spectrum
[k I L] FCCJ15:20p. Pt
20l 39.09726 6667 GHz
62663 dBLY/ m
B 1910 MDEET P 123813133333 GHz
| HYEM 57101 dBuv m v
g 50t
> 1
2 v Y
c 85T
T
] -l v
23.794800000 GHz
14.193000000 GHz 45.105 dBYvY m
43.741 dBUV/ m v
45+
Vv
ant 39.081133333 GHz
50.543 dBUV/ m
35 : : |
18G 30G 06

1-9247_24-01-02_TR2-A201-R01

Frequency in Hz
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cetecom

advanced

1-9247_24-01-02_TR2-RO1

9.01_a-mode_6Mbps_ch100

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Environmental Conditions:

Verdict:

EUT Information
Sample:
Power Supply :

MbT

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

a-mode | 6Mbps | ch100

SOz

1

Humidity: 50% rH; Temperature: 20 °C
Passed

24-1-00398502_C01
28VDC

Full Spectrum

5.47GH
1104 v
4 5502400000 GHz
v 109,123 dBUNVY m
1004
+ 5502400000 GHz
101,114 dBuv/ m
90
g -
% gt
a8 . 467200000 GHz
£ T 62,355 dBUV/m
® 70t FCOTE 247407 HdHe - PK
g 1
A\
Ot
13 5467200000 GHz
y 30.212/dBuv/m
B0+
40t
35 t t t t + t + t |
5450 54ED 5480 E500 F520 FE40

1-9247_24-01-02_TR2-A201-R01

Freauencv in MHz

5550
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Common

cetecom

advanced

1-9247_24-01-02_TR2-RO1

9.02 n40-mode MCSO0 ch102

Information

Test Description:

Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:

Operator:
Comment:

EUT Setup:

Environmental Conditions:

Verdict:

EUT Information

Sample:

Power Supply :

Levelin dBpV/m

MbT

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

n-mode | HT40 | MCSO | ch102

S0z

1

Humidity: 50% rH; Temperature: 20 °C
Passed

24-1-00398502_C01
28VDC

Full Spectrum

5 47 GH
10T 5514400000 GHz
1 102897 dBuv/ m
1004
1 A 4
904 5.514400000 GHz
1 94,735 dBUV/m
80+
| 8, 468800000 GHz
£3.940 dBuv/m
70+ FOOT16 - 24P\ 487 FlHz - PK
T v
B0+
T v
50+
T 5. 468800000 GHz
and 51,996 dBLV/m
35 t + t t + I I I |
5450 5460 5480 5500 5520 5540

1-9247_24-01-02_TR2-A201-R01

Freauencv in MHz

5550
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cetecom

advanced

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Environmental Conditions:

Verdict:

EUT Information
Sample:
Power Supply :

MbT

1-9247_24-01-02_TR2-RO1

9.03_n20-MIMO_MCS8_ch100

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

EMC32 V10.60.20

n-MIMO | HT20 | MCS8 | ch100

S0z

1

Humidity: 50% rH; Temperature: 20 °C
Passed

24-1-00398502_C01
28VDC

Full Spectrum

5 47 GH v
1104
r00d Y. 5502400000 GHz
111,050 dBUV/ m
ant 5 502000000 GHz
e 1 101,102 dBUV/ m
S
2 a0t
e}
s T - AGEA00000 GHz
s 70+ 56,002 dBuv/m EOC15 247407tz -BK
CD v
_] -
BOT § 4EB400000 GHz
k 50,708 dBUV/m
50+ ¥
a0t
35 + + l l l l l l |
R450  54ED 5480 5500 5520 5540

1-9247_24-01-02_TR2-A201-R01

Freauencv in MHz

5550
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cetecom

adv

anced

1-9247_24-01-02_TR2-RO1

9.04_ac40-MIMO_MCS8_ch102

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:
Environmental Conditions:
Verdict:

EUT Information
Sample:
Power Supply :

MbT

Radiated field strength emission in 3m distance

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC 15.407&15.209 Intentional Radiator
horizontal/vertical
EMC32 V10.60.20

ac-MIMO | VHT40 | MCS8 | ch102

S0z

1

Humidity: 50% rH; Temperature: 20 °C

Passed

24-1-00398502_C01

28VDC

Full Spectrum

5.47GH
10T
T 5514000000 GHz
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